Final Report

Potomac River ., |
Source Water Assessments-
for Maryland Plants

City of Brunswick

May 30, 2002 S

Prepared for: | E
The Maryland Department of the Environment

Prepared by:
Becker and O’Melia, LILC in association with
Straughan Environmental Services, Inc.

Becker and O'Melia, LLC

WATER PROCESS RESEARCHERS AND CONSULTANTS




OVERVIEW .....ciiiisiscmmsenssnssmssntossnsmossssssssnssesssssessssssessnsssssnssessssnssanssssssnsassssssnsnssssnnnns I
Potential Benefits of a Source Water Protection PIan ...............c.oeeeveeeeieveeieeeeieieeeeeeeeeeseenenennn iii
Source Water Assessment Methodology i
Delineation of Boundaries of the Watershed..........cc.ccoeeveverereriiiiirirerieeeeiiceeeee oo eeecenenes iv
[...]
councils; and grassroots organizations are among the active players in watershed management
and must share information effectively, whether through formal or informal partnerships. These
stakeholders have a range of missions, jurisdictions, and authorities and may be better able to

fulfill each mission with close partnerships.2

2 USEPA 1999

Becker and O'Melia, LLC

Page 5



SECTION 2 - BACKGROUND

Much of this current concern for watershed protection and for particle removal efficiency
stems from the cryptosporidiosis outbreak that occurred in Milwaukee, Wisconsin in the spring
of 1993, which infected approximately 400,000 people, hospitalized 4,000 people and resulted in
the death of more than 100 immunocompromised individuals.

Regarding the Milwaukee outbreak, the New England Journal of Medicine® states “This
massive outbreak ... was caused by Cryprosporidium oocysts that passed through the filtration
system of one of the city’s water treatment plants. Water quality standards ... were not adequate
to detect this outbreak.” It is important to note that the Milwaukee facility was meeting the
turbidity removal regulations in place during the outbreak and that although lowered turbidity
standards may help avoid another similar outbreak, this episode makes it clear that pathogenic
particles can pass through a treatment works. Turbidity standards have since been reduced.
This event highlights the importance of source water protection to provide an additional barrier
for public health protection.

2.1 - Legislation

The Safe Drinking Water Act Amendments of 1996 initiated a new era in drinking water
regulations by providing for prevention of source water contamination. In addition to drinking
water treatment and monitoring regulations, the new EPA requirements call for the
implementation of Source Water Assessments (SWAs) and imply the need for Source Water
Protection Plans (SWPPs). Source water assessment and watershed protection are a logical

extension of the traditional multi-barrier approach to public health protection and a reasonable

> M°Kenzie et al. (1994)

Page 6




response to threats posed by pathogens such as Cryptosporidium oocysts and Giardia cysts,
disinfection by-products, pesticides, and other drinking water contaminants.

Maryland has more than 3,800 public water supplies, approximately 50 of which use
surface water sources. The Maryland Department of the Environment (MDE) submitted the
Maryland Source Water Assessment Plan (MD-SWAP) to EPA in February of 1999. EPA
épproved the MD-SWAP in November of 1999. Under these federal regulatory requirements,
MDE has until May 2003 to complete these SWAs. The Potomac River Protection Act, signed
into law by Governor Glendening in May of 2000, sets an accelerated schedule in calling for
completion of the Potomac River SWAs by July 1, 2002.

Since 1996, the Potomac River has been designated as an American Heritage River. In
order to maintain this designation, the local community must achieve "measurable results"
toward achieving "natural resource and environmental protection, economic revitalization, and
historic and cultural preservation” of the Potomac.

2.2 - Source Water Assessment Approach

The assessment project was performed to gather, analyze and interpret water quality

information and to establish the science upon which a Source Water Protection Plan can be

developed and implemented. The SWA for the Brunswick WTP included:

o delineation of the boundaries of the watershed,
o inventory of potential contaminants of concern,
o location of potential sources of those contaminants,

o analysis of threats posed by these sources and the likelihood of the delivery of
these contaminants to the water supply, and

o development of recommendations for a Source Water Protection Plan.

Page 7




o coordination of project efforts and communication of findings with local
stakeholders, including regular briefings and public meetings.
This project approach reflects MDE commitment to an in-depth analysis of the Potomac River
Watershed and its desire to develop an effective approach for protecting the Potomac River for
its use as a regional water supply source. These tasks are described in more detail below.

2.2.1 - Delineation of Boundaries of the Watershed
The watershed boundaries were established based on preliminary delineation maps,

which were prepared by MDE. These maps were refined in the area of the intake based on local
hydrology. These boundaries are shown on the Watershed Delineation map included in the
appendices (on attached compact disc).

2.2.2 - Inventory of Potential Contaminants of Concern
A list of potential contaminants of concern was developed based on the MD-SWAP and

on conditions particular to the Brunswick WTP. Water quality data were collected from a
variety of sources and evaluated to determine the level and frequency of historical occurrences at
the City of Brunswick’s Intake. This allowed selection of a list of contaminants that were
considered of particular concern. These evaluations are described in detail in Appendix A and
summarized below in this report under the Section 5.1, “Review of Water Sampﬁng Data”

In addition to past raw water quality monitoring, reports on historical water quality
conditions throughout the entire Potomac River Watershed were reviewed. Historical data for
some particular contaminants (including TOC, and dieldrin) were collected and evaluated to
determine historical trends. These evaluations are described in detail in Appendix B and
summarized in this report under Section 5.2, “Review of Historical Ambient Water Quality Data

and Reports”.

Becker and O'Melia, LLC

Page 8




2.2.3 - Location of Potential Sources of Contaminants
Potential sources of contaminants were compiled using a variety of data sources. These

potential sources were organized according to source type and pinpointed on maps, which are
attached (on the attached compact disc). Sources include point and nonpoint sources as well as
potential spill sources. These mapped sources served as the basis for management plans which
the project team developed. Based on potential sources within each subbasin, appropriate
management practices were selected to reduce the edge-of-stream loading of contaminants.
These management practices were evaluated under the Center for Watershed Protection’s
Watershed Treatment Modeling (WTM) task using the detailed data in these maps aggregated
according to subwatershed. Scenarios evaluated include:

o Current conditions,

o Future conditions reflecting growth and projected changes in land use with no

change in current management practices,
o Future conditions with moderate improvements in management practices, and
o Future conditions with aggressive improvement in management practices.
The development of these management plans and evaluations using the WTM are
described in this report under Section 7, “Susceptibility Analysis”.
2.2.4 -Analysis of Threats Posed by Sources and the Likelihood of the Delivery of
Contaminants to the Water Supply
Contaminants that flow into the Potomac River and its tributaries undergo natural

processes, which may significantly affect the amount that reaches the intake. Some
contaminants (including natural organic matter, algae, and taste and odor causing compounds)
may be produced within the waterbody rather than produced on, or applied to, the land. A few
contaminants undergo no change in the waterbody and are delivered to the intake at the same rate

that they reach the edge of the stream. In order to evaluate the contaminant load at the intake,

L LT Page 9




rather than at the edge of the streams, the Chesapeake Bay Program Office’s Chesapeake Bay
Model was applied as a watershed and fate and transport model. The Bay Program Model was
modified to evaluate only that part of the bay watershed upstream of the Brunswick WTP intake.
Using this model, the same scenarios described above were run to evaluate the same
management practice programs evaluated with the WTM.

The Bay Program Model cannot directly model future conditions or management
practices. The WTM was therefore used to predict changes in the edge-of-stream loading, and
‘these changes to the edge-of-stream loading were entered into the Bay Program model for each
scenario. Running the Bay Program Model with these modified edge-of-stream loading allowed
evaluation of the impacts of these changed loadings (and the management practices which cause
them) on the raw water quality at the Brunswick WTP intake. This modeling effort is described
in detail in this report under the subsection titled “Susceptibility Analysis”.

2.2.5 — Development of Recommendations for a Source Water Protection Plan
Based on the previous analyses, recommendations for the source water protection

program were made. There are a very large number and variety of people involved in
management of the watershed and implementation of a source water protection plan will
necessarily involve coordination with a variety of officials, commercial entities, landowners, and
private citizens. Recommendations therefore include coordination with key stakeholders and
ongoing management activities. Specific management practices and the appropriate land use for
their implementation were recommended as a starting point for development of a source water
protection program. Based on the susceptibility analysis and experience with management
practices, the project team determined and described potential benefits of a management program
that includes these recommended practices. These recommendations are described in the

“Recommendations for Source Water Protection Program” subsection of this report.

Becker and O"Melia, LLC

Page 10




SECTION 3 - GENERAL SOURCE WATER INFORMATION

3.1 - Description of Brunswick WTP Watershed

The Potomac River is a water supply critical to many communities and provides other
benefits to the public. It has historically been used for navigation, fishing, and commerce and
currently provides unique recreational and aesthetic benefits.

The Potomac Watershed is an interjurisdictional, multistate watershed encompassing
approximately 9,410 square miles with thousands of potential sources of contamination.

The watershed includes areas of Maryland, Virginia, Pennsylvania and West Virginia.
The headwaters include the North and South Branches of the Potomac, which drain Appalachian
areas of Maryland and West Virginia. These areas include the urban areas of Frostburg,
Cumberland, Keyser, Romney and Petersburg. Mining activities continue in the upper parts of
the watershed.

The Upper Great Valley and Middle Potomac region include a great deal of agricultural
areas as well as the urban areas of Winchester, Hagerstown, Chambersburg, Harrisonburg and
Staunton.

3.2 - Description of Brunswick WTP

The Brunswick WTP is a 1 MGD facility employing raw water intake and pumping,
static mixing of treatment chemicals, upflow adsorption clarifiers and multimedia filtration units
(Trident Microfloc ®), and chlorine disinfection. Clarification and backwash treatment residuals
flow to the City’s wastewater system after on-site storage, which avoids spikes at the wastewater
plant.

Treatment includes addition of potassium permanganate (KMnO,4), alum or
polyaluminum chloride (PACI) as the primary coagulant, polymers, powdered activated carbon

(PAC), chlorine and lime. Alum is applied as a primary coagulant, except during the winter

3 ecker and O'Melia, LLC

Page 11




when PACI is applied to aid cold water treatment. KMnO4 is added for control of algae in the
treatment facilities and for taste and odor control. PAC is on hand for taste and odor control, but
this system was in need of repair and unavailable during the site visit.

The intake facilities include a single submerged cylindrical wedgewire screen, located
approximately 300 feet from the shore. River water flows through approximately 700 feet of
pipe to the raw water pump station wetwell. An air blast system located in the pumping station
blasts algae, ice, and other debris from the screens. From the pump station, water is pumped
through a 12-inch force main, under the C&O Canal and Tow Path and a rail yard to the
treatment works.

3.3 - Results of Site Visits

The intake facilities at Brunswick have a history of problems with clogging due to
sediment accumulation at the wedgewire screens in the river. As sediment collected near the
intake, the plant would be forced to shut down for several days. Operators report that the City
maintains a contract with commercial divers who remove sediment to a level 2-feet below the
intake, twice a year. This has reportedly solved the sediment clogging problems of the past. The
screens are normally submerged by more than 5 feet, but at the time of the site visit, which
occurred during a very low flow event, the screens were reportedly just over 2 feet below the
surface.

Treatment disruptions have also been reported due to clogging of the screens with
filamentous algae growths. The air blast system reportedly clears the screens of these growths,
as well as ice, which forms on the screens in the winter. Prechlorination is occasionally
practiced to control algal growth within the treatment works.

The raw water pipeline travels under a significant rail yard which could represent a

contamination threat due to spills in the yard. The site visit and discussions with staff did not

Becker and O'Melia, LLC

Page 12




indicate that the pipes are more deteriorated than the norm and thus represent no more significant
public health threat than other passing beneath rail lines.

Operators report that no disruptions to service have been caused by spills, but staff report
concern due to upstream transportation crossings. Staff further report that discharges of
untreated or partially treated wastewater from the Sandy Hook WWTP have caused problems in
the past. When CSOs occur in the Cumberland area, the plant is notified and shuts down while
the plume is thought to be passing. These disruptions last approximately 6 hours. Operators
further report that they are not notified of discharges of partially treated wastewater from the
Sandy Hook WWTP. The Route 314 highway bridge crosses the Potomac just upstream of the
intake. Operations staff are somewhat concerned about the potential for spills from this bridge or
from the rail crossing at Harper’s Ferry.

Water quality at the plant seems to be somewhat marginal for the upflow adsorption
clarification process employed at the plant. Operators report difficulty operating at rated
capacity when river water turbidity exceeds approximately 100 NTU. Under these
circumstances backwashes are initiated as often as every 6 hours (rather than the more typical 24
hour filter runs) and occasionally operations are halted due to turbidity spikes. The operators
credit the midriver location of their intake with reducing the number and intensity of turbidity
spikes. The plant also experiences significant pH spikes, which are characterized by significant
diurnal variations (ranging from approximately 7.8 to 8.9). The selection of alum as a primary
coagulant is reportedly due to its ability to reduce this pH.

In spite of these water quality challenges, operations staff anticipate no difficulties

meeting the 0.3 NTU requirements of the LT2ESWTR.

", Becker and O'Melia, LLC

Page 13




SECTION 4 - WATERSHED CHARACTERIZATION

The Bay Program watersheds include 8 Potomac River subsheds that lie upstream of

Brunswick’s intake. These subsheds generally comprise the areas described on Table 1.

Table 1 — Counties Within CBPO Subwatersheds

CBPO General Maryland Virginia Pennsylvania West
Subshed Description Counties Counties Counties Virginia
Designation Counties
Grant,
160 North Branch Garrett, Bedford, Hampshire,
Potomac Allegany Somerset Ml
Grant,
170 South Branch Highland Hampshire,
Potomac Pendleton
Cacapon-Town & Bedford, Morgan,
175 Conococheague- | Allegany Fulton Hampshire
Opequon
Augusta,